Make your own free website on Tripod.com


 

 

Cover Page 2 Page 3 Page 4 Page 5 Page 6
Page 7 Page 8 Page 9 Page 10 Page 11

Page 7

 

 

FMC

Model 942

 

 

Ref No Part No  

Description

Qty Ref No Part No  

Description

Qty

1

1813376

Bearing Tube

1

93

1813402

Screw, Flange Lock 5/16 x 2

2

2

1813377

Center Shaft

1

94

1813128

Cable Clamp

1

3

1813116

Spacer Washer

1

95

1813143

Clamp Plate

1

8

1813133

Tensioning Wheel Washer

2

96

1813142

Attaching Clamp

1

11

1813301

Screw

1

97

1813287

Screw

1

12

1813293

Screw

1

98

1813303

Screw

1

18

1813197

Tensioning Wheel Spring

1

99

1813256

Washer, Flat 5/16

1

25

1813383

Bronze Bearing Bushing

2

100

1813218

Elbow Link

1

26

1813141

Casing Lock Catch

2

101

1813403

Gear Shifter Arm

1

27

1813237

Rivet

2

102

1813358

Nut

2

28

1813246

Locking Washer

5

103

1813146

Gear Shifter Cable

1

29

1813312

Screw

1

104

1813140

Return Spring

1

30

1813112

Cable Holder

1

106

1813404

Screw

4

31

1813110

Cable Idler Wheel Bush

1

107

1813405

Engine Mounting Plate

1

32

1813120

Cable Idler Wheel

1

108

1813277

Gearbox (see Pg.10 for Breakdown)

1

33

1813364

Nut

3

109

1813154

Spring

1

34

1813127

Steering Cable

2

110

1813177

Spring

1

35

1813321

Nut

1

111

1813299

Screw

2

36

1813111

Cable Tensioner

1

112

1813219

Cable Holder

1

37

1813194

Spring

1

115

1813406

Jointing Ring

1

38

1813257

Washer, Flat 3/8

1

116

1813407

Air Filter

2

39

1813268

Nut, Loc-King

1

117

1813409

Flap

1

40

1813296

Screw

7

118

1813342

Screw, Tapping

16

41

1813235

Key

1

119

1813411

Metal Strip

2

42

1813384

Belt Pulley

1

121

1813198

Oil Drain Pipe

2

43

1813284

Screw, Allen 5/16-3/8

1

122

1813181

Tube Clamp

2

44

1813240

Clip

1

123

1813182

Plug

2

45

1813220

V-Belt

1

124

1813183

Gasket

2

46

1813385

Tensioning Crank

1

125

1813274

Screw, Tapping

2

47

1813134

Clutch Cable

1

130

1813175

Spring

1

48

1813339

Rivet

3

135

1813408

Tensioning Roller Assembly (Incl.Ref.56,57)

1

49

1813311

Screw

1

 

 

 

 

50

1813321

Nut

20

137

1813413

Tensioning Roller Assembly (Incl.Ref:56, 57)

1

51

1813178

Clutch Spring

1

 

 

 

 

52

1813387

Nut, 3/8

1

140

1813274

Screw, Tapping

4

53

1813252

Washer, Lock 7/16

1

141

1813207

Grease Nipple

1

55

1813105

Spacer Ring

2

142

1813415

Stay

4

56

1813244

Clip

2

145

1813416

Spacer Ring

1

57

1813212

Ball Bearing

4

146

1813311

Screw

1

59

1813305

Screw, Fine Thd.3/8 x 1-1/2

1

147

1813158

Spacer Ring

1

60

1813388

Bearing Arm

1

148*

1813257

Washer, Flat 3/8

4

61

1813297

Screw

2

149

1813131

Washer

62

1813389

Tensioning Arm

1

150

1813135

Sprocket

1

63

1813104

Brake Spring

1

151

1813147

Circlip

1

64  1813129  Power Take-Off Cable 1 152 1740187  Loco Decal Rear 1

65

1813390

Washer

2

155

1813278

Tensioning Roller

1

66

1813369

Nut

1

159

1813482

Pulley Ass'y (Incl.Ref:160,161,169)

1

67

1813100

Bushing

2

160

1813483

Spacer Ring

1

69

1813117

Spacer Ring

1

161

1813484

Ball Bearing

2

70

1813481

Belt Stirrup

1

162

1813295

Spacer Ring

1

71

1813252

Washer, Lock 7/16

1

163

1813485

Tensioning Wheel Arm

1

72

1813273

Nut, Lock 3/8

1

164

1813132

Washer

1

73

1813123

Belt Stirrup

1

165

1813486

Screw

1

74

1813392

Screw

4

166

1813509

Washer

1

75

1813308

Screw

1

167

1813487

Spring Bracket

1

76

1813269

Belt Pulley

1

168

1813488

Spacer Ring

1

77

1813394

Shaft Washer

1

169

1813489

Circlip

2

78

1813395

Key

1

170

1813490

Tensioning Roller Assy (Incl. Ref: 161, 169)

1

79

1813270

Screw, Fine Thd. 7/16"

1

 

 

 

 

80

1813271

V-Belt

1

171

1813381

Spacer Ring

1

81

1813289

Screw

5

172

1813364

Nut

1

82

1813281

Screw, Tapping

1

173

1813491

Belt Retainer

1

83

1813396

Cable Clip

1

174

1813294

Screw

2

84

1813397

Guard Tube

1

175

1813369

Nut

2

86

1813398

End Plug

1

176

1740188

Top Decal

1

87

1813137

Screw

2

177

1740183

Strip Decal L.H

1

88

1813399

Stay Bar

2

177

1740184

Strip Decal R.H

1

89

1813400

Attachment for Engine Casing

1

178

1740185

Logo Decal L.H

1

90

1813283

Screw

4

178

1740186

Logo Decal R.H

1

91

1813386

Engine Casing

1

 

 

 

 

92

1813401

Clamp for Main Lock

2

 

 

 

 

 


* Buy locally

 

Page 6

Page 8